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LAB NAME HERE
123 Main Street, PA 12345
Phone: 888-555-1212

Brick Flexural Center-Point Test

Project Number
Location Name
Sample Number
Set Number

HARMONY P
83457
2410046
116

Machine
Calibration Date
Technician
Sample Date

F-250-VFD-D 
07/17/2024
EB
10/28/2024 12:00

Specimen Number
Span Length
Width Avg
Thickness Avg
Length Avg

1
7 in
8.94 in
2.74 in
8.95 in

Weight 19.1 lb

Test Date
Preload
Ramp Rate
Max Load
Max Stress

10/28/2024 12:49
200 lbf
1291.82 psi/min
5,560 lbf
870 psi

MOR
Break Type
Break Width
Break Depth
End Cond
End Value

870 psi
0
-
-




